SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5

Lowest Channel / 5MHz / 256QAM

Lowest Channel / 10MHz / 256QAM

ectrum pectrum
Ref Level 30.00 dom  Offset 11,10 0B @ RBW 100 kHz Ref Level 30.00 dom  Offset 11,10 0B e RBW 300 kHz
o Att nde SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1[1] 12.49 dBm)| M1[1] 12.53 dBm)|
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CF B26.5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 B2E.411 MHz 12.40 dBm nd@ down 4.875 MHz M1 1 B27.801 MHz 12.53 dBm nd@ down 9.65 MHz
T1 1 624,052 MHz -13.42 dbm nd8 26.00 dB T1 1 624,185 MHz -13.15 dém nd8 26.00 d8
T2 1 B28.928 MHz -13.26 dBm Q factor 169.3 T2 1 B33.835 MHz -13.62 dBm Q factor BS.B
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Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ectrum pectrum
Ref Level 30.00 dem  Offset 11,10 0B @ RBW 100 kHz Ref Level 30.00 dem  Offset 11,10 0B @ RBW 300 kHz
o Att nde SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 308 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1[1] 11.88 dBm)| M1[1] 13.92 dBm)|
895.26100 MHz| 834.4420 MHz|
20d M1 ndB 26.00 dB| 20d ndB 26.00 dB|
X Bw +.B65000000 MHZ '\-jgyl‘ﬁ,. ~ 9.830000000 MHZ|
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CF B36.5 MHz 1001 pts Span 10.0 MHz CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 B3E.261 MHz 11.B8 dBm nd@ down 4.865 MHz M1 1 B34.442 MHz 13.92 dBm nd@ down 9.83 MHz
T1 1 634,122 MHz -14.37 dém nd8 26.00 dB T1 1 631,545 MHz -12.23 dém nd8 26.00 d8
T2 1 B38.988 MHz -14.49 dBm Q factor 171.7 T2 1 B41.375 MHz -12.16 dBm Q factor B84.9
— — —
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Highest Channel /

5MHz / 256QAM

Highest Channel / 10MHz / 256QAM

Spectrum
Ref Level 30.00 dom  Offset 11,10 0B @ RBW 100 kHz Ref Level 30.00 dom  Offset 11,10 0B e RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 11.85 dBm)| M1[1 13.13 dBm)|
845.50100 MHz 842.8410 MHz
20d n ndB 26.00 dB)| 20d '\ 26.00 dB)|
M By 1.965000000 MHZ PR . S 9.890000000 MHZ|
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-60 dom -60 dom
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 B4E5.591 MHz 11.B5 dBm nd@ down 4.965 MHz M1 1 B42.841 MHz 13.13 dBm nd@ down 9.89 MHz
TL 1 644.022 MHz -14.34 dem nd8 26.00 dB TL 1 639,045 MHz -12.87 dem nd8 26.00 dB
T2 1 B48.988 MHz -14.51 dBm Q factor 170.3 T2 1 B48.935 MHz -12.54 dBm Q factor BS.2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Lowest CH 1.09 1.09 2.73 2.72 4.48 4.50 9.03 8.99 - - - -
Middle CH 1.08 1.09 2.72 2.72 4.51 4.50 8.99 8.97 - - - -
Highest CH 1.09 1.09 2.72 2.73 4.48 4.52 9.01 9.05 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 1.09 1.08 2.73 2.73 4.47 4.88 9.07 8.97 - - - -
Middle CH 1.09 1.08 2.72 2.72 4.50 4.87 9.05 8.99 - - - -
Highest CH 1.09 1.08 2.71 2.71 4.50 4.97 9.01 9.01 - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
5.82 dbm)| ™11 14.3% dBm
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CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.5238 MHz 15.82 dam ML 24,5180 MHz 14,34 dam
T 1 824.15455 MHz 9.10 dBm Oce Bw 1.085314685 MHz TL L 824.16014 MHz 9.27 dBm Oce Bw 1.086111688 MHz
T2 1 825.23986 MHz 10.07 dam T2 1 825.24825 MHz 6.06 dam
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Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.59 dBm)
836. 836.18950 MHZ,
= 1.082517483 MHz @ e Occ B 1088111888 MHz,
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CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.3182 MHz 15.14 dam ML L 36,1895 MHz 14,59 dam
T 1 835.95734 MHz 9.44 dBm Oce Bw 1.082517483 MHz TL L 835.96014 MHz .01 dBm Oce Bw 1.086111688 MHz
T2 1 837.03986 MHz 8.85 dam T2 1 837.04825 MHz 7.81 dam
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Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.61 dBm| mili] 14.97 dBm|
20 . 848.12940 MHz| - 848.18250 MHz
Y Oce Bw 1.090909091 MHZ, ‘ . Oce Bw 1.085314685 MHZ|
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60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.1204 MHz 15.61 dBm ML 5451625 MHz 14.97 dBm
TL 1 847.75455 MHz 8.01 dém Oce Bw 1.090905091 MHz TL 1 B47.75734 MHz 7.51 dBm Oce Bw 1.085314685 MH2z
T2 1 943.94545 MHz 8.93 dem T2 1 848.84266 MHz 9.10 dBm

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A5-16 of 54



ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.88 dBm) 15.47 dBm)
- M 626.19530 MHz - 97350 MHz
~OcdBw o 2.727272727 MHz - 2.715284715 MHZ
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CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.1953 MHz 16.88 dam ML 25,9735 MHz 15.47 dam
T 1 824.13337 MHz 9.65 dBm Oce Bw 2.727272727 MHz TL L 824.13936 MHz 8.4 dBm Oce Bw 2.7152B4715 MHz
T2 1 82686064 MHz 11.07 dam T2 1 826.85465 MHz 9.17 dam
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Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1]
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CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.513 MHz 15.90 dam ML 37,0455 MHz 16.30 dam
T 1 835.13936 MHz 9.66 dBm Oce Bw 2.721278721 MHz TL L 835.13337 MHz 8.57 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.86064 MHz 9.86 dam T2 1 83784865 MHz 9.58 dam
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Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.57 dBm| mili] 16.19 dBm|
2 L 84620520 MHz - " 848.31520 MHz
Oce By 2.715284715 MHz 2.727272727 MHz
LR e . S TLAR ]
10 d 10 d
/ /
od od 1
-0 / A /
;"
/
20 d 20 di
7 1 L
! \ R S e T R
-0 e =] -0
~ -
il 40 d
-50 d -50 di
60 d -60 db
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.2952 MHz 16.57 dBm ML B45.3152 MHz 16.19 dBm
TL 1 846.13936 MHz 9.72 dBm oce Bw 2.715284715 MHz T1 1 B846.13936 MHz 10.37 dBm oce Bw 2.727272727 MHZ
T2 1 948.95465 MHz 10.52 dBm T2 1 846.86663 MHz 10.56 dBm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 5

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
5.31 dBm)| 14.62 dBm)|
827.75900 MHz 626.98000 MHZ,
= 4.475524476 MHz @ 4.495504496 MHz
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CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.758 NMHz 15.31 dam ML 26,98 MHz 14.62 dBm
T 1 824.26224 MHz 9.65 dBm Oce Bw 4,475524476 MHz TL L 82425225 MHz 8.69 dBm Oce Bw 4.495504496 MHz
T2 1 828.73776 MHz 9.90 dam T2 1 828.74775 MHz 8.97 dam
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Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.17 dBm 13.71 dBm)|
834.91200 MHz 838.18800 MHZ,
20 + 20
Y . 4.505404505 MHz 4.495504496 MHz
A s : 0 - -
10 df LV b — 10 4 fin i VLR B
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-40 ds -40 di
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,912 MHz 15.17 dam ML B3E.188 MHz 13.71 dam
T 1 834.23227 MHz 9.02 dBm Oce Bw 4.505454505 MHz TL L 834.25225 MHz 10.37 dBm Oce Bw 4.495504496 MHz
T2 1 838.73776 MHz 10.36 dBm T2 1 B3B.74775 MHz 8.44 dBm
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Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.1a dm| mili] 13.25 dBm|
20 - 846.90000 MHz - 845.37100 MHz
T Oce B 4.475524476 MHz Oce B 4.51548B4515 MHz
F Ty, N o B P LU AP .« T - ; | T2
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-60 df -60 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 646.3 MHz 15.13 dBm ML B45.371 MHz 13.25 dém
T1 1 844.26224 MHz 9.23 dBm oce Bw 4. 475524476 MHz T1 1 B44.23227 MHz 8.90 dBm oce Bw 4.515484515 MHZ
T2 1 848.73776 MHz 10.72 dBm T2 1 846.74775 MHz 9.02 dém
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 5

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.44 dBm) ™M1[1] 15.65 dBm)
- 1 829.5000 MHz - . 828.3010 MHz
T N X oOccBw 9.030960031 MHz Y Occ B } £.991008991 MHZ
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w0 0d > ATl MY / e ¢
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60 d -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £29.5 MHz 17.44 dBm ML B2E.301 MHz 15.65 dam
T 1 824.5045 MHz 11.47 dBm Oce Bw 9.030965031 MHz TL L £24,5045 MHz 9.63 dBm Oce Bw £.991008991 MHz
T2 1 833.53585 MHz 11.44 dam T2 1 833.4955 MHz 10.13 dam

L U ]

dle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.78 dBm) ™M1[1] 14.78 dBm)
- 1 836.0400 MHz - 34.5420 MHZ,
[ 0ss By £.991008991 MHz £.971028971 MHZ
s (Vo v
o e 104 = e :
od / od /f \‘
-10 df /,’ 10 d l\
20d 1 20d ,
s p— ~ / N 30 dB—{om R Y -
N e o VY
-4 ds -40 di
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.04 MHz 16.78 dam ML L 34,542 MHZ 14,78 dam
T 1 832.0045 MHz 10.97 dBm Oce Bw £.991008951 MHz TL L £32.0045 MHz 9.90 dBm Oce Bw 5.971028971 MHz
T2 1 840.9955 MHz 10.36 dam T2 1 840.9755 MHz 9.51 dam
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Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.43 dBm| mili] 15.57 dBm|
20 v B40.6030 MHz - 846.5770 MHz
ndx occ 0.010980011 MHz Occ g 0.050949051 MHz
R T i B I AR B e A P SR P
10 d - - 10 d -
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/ \ . / \
od 0 {
f b 7
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BUE! 1 -10 di
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20 d v - 20 di .
\mrd A Voo A ] -
n AT - ~ [N
w2y ==
\ Ty
-40 -40 df
-50 d -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 840.603 MHz 16.43 dBm ML 545,577 MHz 15.57 dBm
TL 1 839.4845 MHz 10.81 dém Oce Bw 9.010985011 MHz T1 1 8304845 MHz 9.94 dBm oce Bw 9.050949051 MHZ
T2 1 848.4955 MHz 9.84 dBm T2 1 B45.5355 MHz 9.69 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o At 308 SWT 6324 @ VBW 100kHz Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k M [0 35k Max
™M1[1] 14.10 dBm| ™M1[1] 14.97 aBm)
- 625.01890 MHZ] - 624.90120 MHz
o f’&'nw 1.090909091 MHz| b Oce Bw - 2727272727 MHZ]
N | . T1 SRl L e 2
1wd - - oy i T 10 d et Vil KW L'
i § A
{ !
o ¢ 0 df
/ \ | \
-10 df -10 d
/ \‘ / \
20 d : T 20 d - a
| \ / \
-30 .
i B RV
- vt LATALN R ~ e
i aamedos - PN |
50 -50 o
nd 60 d
CF B24.7 MHz 1001 pts Span 2.8 MHz CF 8255 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.0189 MHz 14,10 dBm ML L 24,3012 MHz 14.97 dam
TL f 824.15734 MHz 8.24 dam Oce Bw 1.090305051 MHz TL L 824.14535 MHz 8.35 dBm Oce Bw 2727272727 MHz
T2 1 825.24825 MHz 5.87 dam T2 1 826.87263 MHz 9.03 dam

L U ]

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 8 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.23 dBm| MiL1] 14.75 dBm|
n i B36.49160 MHz o 836.72180 MHZ
3 Occ B 1.085314685 MHz| c Bre 2.715284715 MHz]
- T3 - ~ree A
10d o, el P o I 104 s P
o4 I 0d /
i / |
-1 d 10 di L '\
204 / 20d : 4
! / \
=0 - J-».MVJ LT v aTd =
R e N y i
-40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4916 MHz 14,23 dam ML 836.7218 MHz 14,75 dam
T 1 835.95734 MHz 6.62 dBm Oce Bw 1.085314685 MHz TL L 835.14535 MHz 9.32 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.04266 MHz 7.13 dam T2 1 837.86064 MHz 8.76 dam

L U ]

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

L )

pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™l 3.60 dBm| 14.93 dBm|
0 848.54900 MHz - 848.06940 Mz
?m: By 1.088111888 MHZ 2.709290709 MHZ]
. T1
d L W - I Fakm 4
0 7 v 10 ]
ad \ od
\ / \
04 \ 10 d 1 ]
/
20d 20 d f A\
[ | / \
/ \ / A ) .
a0 30 - . o
S PP T o P 7
o s g ¥
~40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 846.548 MHz 13.88 dBm ML B545.0694 MHz 14.93 dBm
TL 1 847.75455 MHz 6.46 dBm Oce Bw 1.088111888 MHz TL 1 846.13936 MHz 9.27 dBm oce Bw 2.709290709 MHZ
T2 1 943.94266 MHz 7.53 dém T2 1 846.84665 MHz 9.08 dém

L I ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.27 dBm) ™M1[1] 14.06 dBm)
626.51000 MHz 831.0180 MHz
20 20 Ly
Occ B 4.465534466 MHzZ e Bw 9.070929071 MHZ
) A e el e e e PR
10 e v T ¥
§ \
od ; ! :
| 4
10 d - ;
/ \ \
20 d / 4 X
g P
\ 4 \
E - — ML
AT \an AR et
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.51 MHz 14,27 dBm ML B31.018 MHz 14.86 dsm
T 1 824.27223 MHz 7.04 dam Oce Bw 4,455534456 MHz TL L £24,4545 MHz 8.30 dBm Oce Bw 9.070929071 MHz
T2 1 828.73776 MHz 6.67 dam T2 1 833.5355 MHz 9.18 dam

U

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum

Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz

pectrum

(=]

RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.85 dBm) ™M1[1] 14.90 dBm)
- 836.89000 MHz - 832.7440 MHz
ML 4.495504496 MHz  Bw 9.050949051 MHZ
n . T3l s Fus A2
0 B U . _ 1oa A e P
/ \
od 0 d ‘f
/ /
-10 df -10 d
204 f‘ 20d
/
AN I #0den —
-40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.80 MHz 12.85 dam ML L B32.744 MHZ 14,90 dBm
T 1 834.25225 MHz 7.73 dBm Oce Bw 4,495504496 MHz TL L 5319645 MHz 9.39 dBm Oce Bw 9.050949051 MHz
T2 1 838.74775 MHz 8.18 dam T2 1 8410155 MHz 9.17 dam
L U wa

L U

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum

Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz

pectrum

Ref Level 20,00 dém

Offset 11.10 dB & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.83 dBm| mili]
846.55000 MHz
e [E Oce B 4.495504496 MHz & 9.010989011 MHz
- T o
104 PV N S Mo, o, 104 )_L.. o/ e z
i ) \
od / | i \
/ \ | |
-t0d - . -10d 1 T
\
- / oa / \
! ) 7 \
o / | ~ [
A = il - =y o = -
AR T o S TP | 3Py —
-40 -40 df —
50 df -50 di
-60 df -60 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 B846.55 MHz 12.83 dBm ML 545,458 MHz 14.09 dBm
T1 1 844.25225 MHz 7.48 dam oce Bw 4.495504496 MHz T1 1 8304845 MHz 8.23 dBm oce Bw 9.010989011 MHZ
T2 1 848.74775 MHz .63 dbm T2 1 B45.4955 MHz 7.60 dém

L )i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5

Lowest Channel / 1.4MHz / 256QAM

Lowest Channel / 3MHz / 256QAM

ectrum pectrum
Ref Level 30.00 dom  Offset 11,10 0B @ RBW 30 krz Ref Level 30.00 dom  Offset 11,10 0B @ RBW 100 kHz
o Att 30dE SWT  63.2us @ VBW 100kHz  Mode Auto FFT o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 13.92 dBm)| M1[1] 12.84 dBm)|
824.70000 MHz 826.45900 MHz
20d T Oce Bre 1.079720280 MHz 20d Oce Br#i1 2.733266733 MHZ|
. \ I RN =P (PP S s
10d | i 10d = \
i ! \
o . o
/ f'
10 df - 10 df
/ 7
| /
20 B 20
| VA [
30,4 N — -30 ol : =
7 -
I PR I
a0 d gL
sod sod
-60 dom -60 dom
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 B24.7 MHz 13.92 dBm M1 1 B26.459 MHz 12.84 dBm
TL 1 624.16014 MHz 6.15 dBm Occ Bw 1.07572028 MHz TL 1 £24.13337 MHz 7.08 dBm Occ Bw 2.733266733 MHz
T2 1 B825.23085 MHz 7.04 dBm T2 1 B26.85663 MHz 7.45 dBm
i i
L JL J L JL J

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ectrum pectrum
Ref Level 30.00 dem  Offset 11,10 0B @ RBW 30 kHz Ref Level 30.00 dem  Offset 11,10 0B @ RBW 100 kHz
o Att 30dE SWT  63.2us @ VBW 100kHz  Mode Auto FFT o At 30dB SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1 12.87 dBm)| M1[1 13.79 dBm)|
896.26220 MHz| 857.56490 MHz|
20d M1 Occ Bw 1.082517483 MHe| 20d 2.721278721 MH|
x T A -
10d o e e 10d e B
/ k| /
o o 7 :
J
10 d = 10 d J \
I / \
20 i T 20 .
J \ / |
AT -an d
W %2V WAY, N —Je
d S ATtV f—~" Y
0
50 50
-60 dom -60 dom
CF B36.5 MHz 1001 pts Span 2.8 MHz CF B36.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 B36.2622 MHz 12.87 dBm M1 1 B37.5845 MHz 13.79 dBm
T1 1 83595734 MHz 6.32 dam Occ Bw 1.082517463 MHz T1 1 835.13836 MHz 7.60 dbm Occ Bw 2721276721 MHz
T2 1 £37.03985 MHz .97 dBm T2 1 £37.86054 MHz 6.58 Bm
— — —
L JL J L JL J

Highest Channel / 1.4MHz / 256QAM

Highest Channel /

3MHz / 256QAM

Spectrum & &
Ref Level 30.00 dem  Offset 11,10 0B @ RBW 30 kHz Ref Level 30.00 dem  Offset 11,10 0B @ RBW 100 kHz
o Att 30dE SWT  63.2us @ VBW 100kHz  Mode Auto FFT o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ 1Pk Max
M1[1] 14.19 dBm)| M1[1] 14.31 dBm)|
848.79230 MHz| 846.79870 MHz|
20d occBw M 1.082517483 MHz| 20d n Oce Br 2.709290709 MHz|
1 P, N ~ e ~ e ™ T2
1w ; = = 1w 7 = v
o o A
I | W.
/| \ 10 / 1}
10 o
/ ) / \
20 ! 20 : .
{ { 4
/ Il L
-30 dap o A
W N, -
il u
-50 df 50 di
-60 dom -60 dom
CF B848.3 MHz 1001 pts Span 2.8 MHz OF B847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 B48.7923 MHz 14.10 dBm M1 1 B46.7987 MHz 14.31 dBm
T1 1 847.76014 MHz 8.42 dam Occ Bw 1.082517463 MHz T1 1 846.14535 MHz 7.41 dam Occ Bw 2.709250708 MHz
T2 1 £48.84265 MHz 7.49 dBm T2 1 £48.85455 MHz 7.36 dBm
i i
L JL J L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

ectrum pectrum
Ref Level 30.00 dom  Offset 11,10 0B @ RBW 100 kHz Ref Level 30.00 dom  Offset 11,10 0B e RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 11.93 dBm)| M1[1] 12.67 dBm)|
827.08900 MHz| 831.5370 MHz|
20d 11 Occ Bw 4.505404505 MHz 20d Ocadw 8.971028971 MH|
1od ‘\ T e = S v 1d ! e, LN WP, ~ \l\
| 1 / \
/
o 1 + o . T
{ \ [
10 o ; 10 o : T
/ T J
o / \ o / \
[ \ I ll
{ |
-30 ¢ ﬂ' - -30 d ’] = v
(VAN S APPSR WY ~ Sy
™ f \ ot e
| s0tiuqy C3d diii
-50 df 50 di
-60 dom -60 dom
CF B26.5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 B27.08B9 MHz 11.93 dBm M1 1 B31.537 MHz 12.67 dBm
T1 1 824.25225 MHz 7.43 dbm Occ Bw 4.505434505 MHz T1 1 24,5445 MHz 6.66 dam Occ Bw 6.971028971 MHz
T2 1 B2B.75774 MHz 6.64 dBm T2 1 B33.5155 MHz 7.68 dBmM
i i
L JL J L JL J
ectrum pectrum
Ref Level 30.00 dem  Offset 11,10 0B @ RBW 100 kHz Ref Level 30.00 dem  Offset 11,10 0B @ RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 11.69 dBm)| M1[1] 13.79 dBm)|
895.40100 MHz] 834.6220 MHz|
20d il Occ Bw 4.455544456 MHZ 20d Occ Bw £8.991008991 MHzZ|
X L —, Al e
10 = o= 10d .
’ i 7 X
| 1
o 1 o -
l ] \
10 10
J
] 1 | |
20 . 20 -
\\ l) A
-30 d -30 df - -
e S N T - BN (VNS
G 40
-50 df 50 di
-60 dom -60 dom
CF B36.5 MHz 1001 pts Span 10.0 MHz CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 B3E.401 MHz 11.69 dBm M1 1 B34.822 MHz 13.79 dBm
T1 1 834.26222 MHz 6.66 dam Occ Bw 4.455544456 MHz T1 1 31,9845 MHz 6.73 dbm Occ Bw 6.991008991 MHz
T2 1 B3B.73776 MHz 6.52 dBm T2 1 B40.9755 MHz 6.30 dBm
— — —
L JL J L JL J
Spectrum
Ref Level 30.00 dom  Offset 11,10 0B @ RBW 100 kHz Ref Level 30.00 dom  Offset 11,10 0B e RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 11.93 dBm)| M1[1] 13.64 dBm)|
846.36000 MHz| 8426610 MHz|
20d W] Occ Bw 4.485514486 MHZ 20d T Occ Bw 9.010989011 MHz|
10 df At X e - 10 df ,‘ et o N e, = > 7‘:
o - o / !
/ / |
10 /l 10 [
/ / !
[
20 l} =0 [ 1
and and =l NP T
k v o A 30 dBM— s =
NPV g Lo —
-40 df -40 df
-50 df 50 di
-60 dom -60 dom
CF 846.5 MHz 1001 pts Span 10.0 MHz OF B844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result Type | Ref | Tre X-value | ¥-value | Function Function Result
M1 1 B46.38 MHz 11.93 dBm M1 1 B42.661 MHz 13.64 dBm
T1 1 844.24226 MHz 5.08 dam Occ Bw 4.485514486 MHz T1 1 39,4545 MHz 7.65 dam Occ Bw 9.0109589011 MHz
T2 1 848.72777 MHz 6.43 dBm T2 1 £48.4755 MHz 7.17 dBm
— — —
L JL J L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Spectru || spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS [\ 20 chine m 5
10 dBm [ \ 10 dBm ! \
ode B 0 dem }
|
-10 dem + -10 dem
SPURIOUS._LINE_ABS ,‘
-20 dem A -20 dem—
-30 dem \ -30 dBm | (L
-40 dém f"{\ l\ 40 dijm -
\ \
-50 dem 50, dem
S ([
I Vad N
~a0-de = -60 dem =
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922,52448 MHz -54.06 dém -41.06 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a??ﬁ MAz 20.56 dBm —-SWI
823.000 Mrz | 824,000 Mhz 20.000 kiz 82381668 MHz -33.68 dém -20.65 d& 849,000 MHz 850,000 MHz 20,000 kHz 849,21728 MHz -31.14 dBm -13.14 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.26673 MHz 20.27 dBm -9.73 d& 850.000 MHz 860.000 MHz 100.000 kHz B850, 56444 MHz -53.72 dBm -40.72 dB
Y

Date: 17.AUG.2020 15:13:

17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIDUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm rﬁw’m\ 10 di/r‘.“""‘ \
0de / ! 0 ey \
-10 dBm - \ -10 dpm
SPURIOUS_LINE_ABS | \ |
20 dem | . 20 dpm
-30 dBm Jl‘* -30 dBm
-40 dBm 2 dem
r"',—‘“wlN’J ““\A_.., r.J-. L
50 d8m s < -50 dBm : —
v ™.
H___'-“_"_“_”__/»" ot
Rl 3 -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82256444 MHz -42.73 dém -29.73 d& 847.000 MHz §49.000 MHz 100.000 kHz 847.05405 MHz 12.61 dBm -1?WI
523,000 MHz £24.000 MHz 20,000 kHz 923.99451 MHz -41.65 dBm -28.65 & 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -41.20 dBm -28.20 dB
824.000 MHz £26.000 MHz 100.000 kHz 824,25475 MHz 12.38 dEm ~17.62 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.59441 MHz -42.30 dbm -29.30 dB
S
T
Il - i 1 o
Date 020 15:16:3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine /‘\ 5
10 dBm ﬂ 10 dBm } \
0de \l 0 dem ‘
-10 d&m -10 dBm "I
SPURIOUS. LINE 85 LA
-20 dem r”\ 20 dBm
-30 dem -30 dBm \
40 dBm f WM‘\_ 40 defthf \
-50 dem Bm ¥
S W i
8-den 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_|||Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -51.69 dém -38.60 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.750924 MHz 10.51 dbm -10.49 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59850 MHz -32.58 dém -19.58 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00350 MHz -26.25 dBm -13.25 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.26074 MHz 20.14 dem -9.86 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -50.38 dbm -37.38 db
Y
I 1 P
@ 17.AUG.Z020 15:14:57 .

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GliNEKARS_ PAES
| 3 3 ABS Line SPURIDUS _LINE_ABS. PAS!
20 ghine —BPURIOUS_LINE_ABS P 20 gbine s
10 dem 7 A v 10 dery e
( R
0 dB {‘ ‘l\ 0 de Wl
-10 dem - -10 dpm
SPURIOUS_LINE_ABS J \ ‘
-20 dam ’ -20 dBm
-30 dBm ,’j}aﬂ'
-40 dam 40 dem
"’""“_,—r’"—) ”‘krh\\
50 dem — 50 dem
u......_..__-—c-l""“”"’ —
ligeily -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 82287612 MHz -43.25 dBm -30.25 dB 847.000 MHz 849,000 MHz 100.000 kHz 84860340 MHz 12.22 dBm -17.78 d&
823.000 MHz 824,000 MHz 20000 kHz 823,99850 MH2 -42.17 dBm -29.17 dB 340,000 MH= 850,000 MH2 '20.000 kHz 240,00050 MHz -39.53 dBm -26.58 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,75225 MHz 11.50 dBm -18.50 dB 850.000 MHz 860,000 MH2 100.000 kHz 850,10490 MHz -41.00 dBm 28.00 dB
Y
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FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

© 17.AUG.2020 15:

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine /‘\ 5
10 dem [{.\L 10 dém { !,
ode [ Jl 0 dem ‘ \
-10 derm -0 dBm——
SPURIGUS. LINE 85 llﬂ ]
20 dem \ 20 dem f i
-30 dBm -30 dBm
I~
-40 dém U,*‘ 40 dB \{f VA
[ \ \
-50 dBm W -50 d@m \
B -""""T }0/ ™ r‘--—\mw_ﬁ_‘
Sodem = 50 derm v
Start 815.0 MHz 3003 pts Stop 826.0 MHz_|||Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -54.71 dém -41.71 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.70330 MHz 18.76 dBm -11.24 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -35.69 dém -22.69 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,21029 MHz -35.59 dBm -22.59 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,26873 MHz 18.62 dBm -11.38 dB B50.000 MHz B80.000 MHz 100000 kHz BED.04436 MHz 5320 dbm ~40.20 b,
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIDUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dkine S
10 dam 10 dB e
i 3 J "\
0 de | | 0 dey !
[ ] \
-10 dBm ! | -10 dbm
SPURIOUS_LINE_2BS J \ \
20 dem - \ -20 dBm
-30 dBm -30 dem
40 dBm 40 dem
[ J-
- Po,
-50 dem /T ™’ -50 dem ™
| e Ny
& -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -43.76 dBm -30.76 d& 947.000 MHz 849.000 MHz 100.000 kHz 847.67812 MHz 10.80 dBm -19.20 de
£23.000 MHz 824,000 MHz 20.000 kHz 823,98651 MHz -43.17 dém -30.17 dB 349,000 MH= 850,000 MHz 20.000 kHz 340,00150 MHz 39,91 dBm -26.91 dB
£824.000 MHz 826,000 MHz 100,000 kHz 825,10780 MHz 10.37 dBm -19.63 dB 550000 MHz 860,000 MHz 100.000 kHz 850.08492 MHz -41.22 dBm -28.22 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 d& Mode Auto Sweep

Spectrum

Ref Level 20.00 d8m
SGL Count 1004100

Offset 11,10 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGNE CHEEKARS, PABS
|Ine _BPURIOUS_LINE_ABS paks _Line _$PURIDUS_LINE_ABS_| PABS
20 dBm 20
*
10 dBrn {’ \\ 10 dBm
0 dB I‘ 0 dem
-10 d8m ] -10 dBm
SPURIOUS_LINE_ABS \ ’}
20 dem ip{ - 20 dem !
-20 dBm \\ -20 dBm- r
-40 dBm ’..\ -40 dBm: } ,l\
-50 dem: v w Sﬂf}[h\’
] T
= -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz §22,94805 MHz -55.28 dBm -42.28 dB 847,000 MHz 549,000 MHz 100.000 kHz 848,76923 MHz 16.74 dBm -13.26 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -39.85 dBm -26.85 dB 840,000 MHz 650,000 MHz 20.000 kHz 840.19730 MHz -38.91 dém -25.91 dB
824.000 MHz 526,000 MHz 100.000 kHz 824,23676 MHz 16.72 dBm -13.28 dB 850,000 MHz 860,000 MHz 100,000 kHz §50,00500 MHz -55,20 dBm -42,20 dB
Y
i ] { Jjd ] (]
Date: 19.AUG.2020 08:51:24 Date: 19.AUG.2020 08:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum ué:]
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 20.00 d8m  Offset 11,10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES SPURIGNE CHEEKARS, PABS
Line _§PURIOUS_|LINE_ABS PAES _Line _$PURIDUS_LINE_ABS_| PABS
20 dém 20
10 dBm %w\\ 10 d& ,\
0 dsm [ " 0 den \
-10 dBm ] i -10 dim:
| SPURIOUS_LINE_ABS_ f ‘ \
-20 dem: \ -20 dBm T
-30 dem “Ju -30 gBm:
-40 dBm l, "ﬂ\ruan-
I r\\
50 dem M/f“" "}WM -50 dBm =y e
U Sy | -N\""‘m._‘
B HB -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Ppowerabs | ALimit Rangelow | RangeUp | RBW | Fregquency | power Abs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,90809 MHz -44.23 dBm -31.23 dB 847,000 MHz 549,000 MHz 100.000 kHz 848,49550 MHz 9,55 dém -20.45 dB
823.000 MHz 824,000 MHz 20.000 kHz 923,98052 MHz -43.28 dém -30.28 dB 840,000 MHz 650,000 MHz 20.000 kHz 84000150 MHz -40.37 dem -27.37 dB
824.000 MHz 826,000 MHz 100.000 kHz §24 62837 MHz 9.51 dBrm -20.49 dB 450,000 MHz 860,000 MHz 100.000 kHz 350,08492 MHz -42,97 dém -29.97 dB.
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

© 17.AUG.2020 15:32:

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, NE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS PASS o0 chine §
10 dBm [(\ 10 dBm / \‘
0ds l\ 0 dem J !
-10 dam -10 dBm
-20 dem ["\ -20 dem \ f
-30 dBm /.L , L" / L -30 dBm \ il
LY . .
40 dem })‘ \ /} Tyt / 0 dBm— " \\ J
-50 dBm v'%r‘-'r'awl -SUBER -
. NN VAL
o-dem 60 dem -
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -29.76 dém -16.76 d& 846.000 MHz 849.000 MHz 100.000 kHz 848.77073 MHz 20.69 dBm -9.31 di
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -21.07 dém -8.07 dB 949,000 MHz 850.000 MHz 30.000 kHz 240,00050 MHz -20.97 dBm ~7.97 dB
824.000 MHz 827.000 MHz 100.000 kHz £24.24126 MHz 20.46 dBm -9.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -27.49 dBm -14.49 dB
T
] j >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrul Spectrum o
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGNEGLinEkABS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghine —FPURIOUS_|INE_ABS P 20 gbine s
10 dBm @ e
r ol i
-10 dgm J{ \ -10 dBm -
SPURIOUS_LINE_ABS ’ i
-20 dém 1 -20 dBm l
-30 dém f -30 dém \
-40 dem »,,J -40 dem w,ul-u__ ~
-
50 dem — e P 50 dém
| T
-60 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz | |[| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,82018 Mhz 44,79 dem -31.70 06 846.000 MHZ 849,000 MHZ 100,000 kHz 89604256 MHz 5.5 dBm 21,05 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82399950 MHz -29.72 dm -16.72 08 949.000 MHz 850,000 MHz 30.000 kHz 849,00150 MHz -29.08 dBm -16.08 d8
824.000 MHz 827.000 MHz 100.000 kHz 625.59690 MHz B.64 dém ~21.36 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -37.28 dbm -24.28 dB
Y
) i )
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SPORTON LAB.
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Report No. : FG041657-01B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem 'f’\ 10 dém ( !
i A
-10 d&m
SPURIOUS_LINE_ABS
20 dem
-30 dBm /
-40 dBm J‘A
Al
50 dBm /
A Ta =y
e 50 dBm e
Start 815.0 MHz 3003 pts Stop 827.0 MHz_|||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,97203 MHz -32.18 dbm -19.18 08 546,000 Mz | 849,000 Mz 100,000 Kiz 848, 77573 M 2019 cBm LT
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99750 MHz -21.54 dém -8.54 dB 849.000 MHz 850,000 MHz 30,000 kHz £49,00250 MHz -20.23 dBm -7.23 d8
£24.000 MHz 527.000 MHz 100.000 kHz 824.23526 MHz 19.71 dBm -10.29 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -32.35 dbm -15.35 db
T
I 1 P
@ 17.AUG.Z020 15:34:56 .

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém _ 10 dBm
0de i \ dem I
-10 dBm | 10 dem -
SPURIOUS_LINE_ABS ) |
20 dem | 20 dim l
.30 dBm i. -30 dem \\*\
-40 dBm w’/ -40 dBm rh\\
e
-50 dam S _1"”' -50 dBm: \
]
R,
a0t -60 dem [
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Range Up REBW | Freguency |__Powerabs | ALimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,95604 MAz -43.50 dem -30.50 de 546,000 MHZ 549,000 MAzZ 100,000 kA2 846.08022 WAz =54 dbm —52.06 dB
523,000 MHz £24.000 MHz 30.000 kiz 823.99750 MHz -30.75 dBm -17.75 8 849,000 MHz 850.000 MHz 30,000 kHz 849,00150 MHz -29.33 dBm -16.33 dB
824.000 MHz £27.000 MHz 100.000 kHz 82567383 MHz 7.84 dBm ~22.16 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -34.49 dbm -21.49 dB
T
Il 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 5/3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine . 5
10 dBm F\ 10 dBm }" |
0de { l\ 0 dem ‘ !
-10 d&m -10 dBm +
SPURIOUS INE_ABS H )
-20 dem ]ﬂ\ 20 dBm ﬁ\ H
-30 dem i { \ -30 dBm ]‘ v
A W AL,
NEFRIVARLYE B iR
o \ [rd ¥ A
o -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_|||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.96404 MHz -32.00 dém -19.00 d& 546.000 MHz 849.000 MAz 100.000 kHz 848.73776 MHz 18.97 dBm -11.03 dB
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99750 MHz -25.39 dém -12.39 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -25.05 dBm -12.05 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.22026 MHz 18.35 dBm -11.65 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -25.23 dbm -16.23 db
Y
1 P
15: Date: 17 15:43:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

15:

41:36

oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dBm:
At Yo et
0 dB ] \ dem !
-10 dBm 10 dBm. -
SPURIOUS_LINE_ABS [ ]u
20 dBm l -20 dBm 1
-30 dBm -30 dBm
-40 dém r 40 dem \wﬁ“
e | -
‘L./“
-50 dam = -50 dem
MW__,M—""’ —
5T -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,89211 MHz -43.65 dBm -30.65 d& 846.000 MHz 849.000 MHz 100.000 kHz 847,18831 MHz 6.96 dBm -23.04 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -32.49 dBm -19.43 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00150 MHz -31.54 dBm -18.54 dB
824.000 MHz 827.000 MHz 100.000 kHz 825.28122 MHz £.55 dBm =23.45 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -37.30 dbm -24.30 dB
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SPORTON LAB.
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LTE Band 5/ 3MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 19.AUG.2020 09:00:54

Date: 19.AUG.2020

oo
ectrum = |[spectrum ) T
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 deém Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGNE CHEEKARS, PABS
|ine §PURIOUS LINE ABS paks _Line _$PURIOUS_L[NE_aABS_| PABS
20 dBm 20
10 dBm L 10 dBm f‘
0 dB } \ 0 dem [|
-10 d8m \ -10 dBm
SPURIOUS_LINE_ABS i |r\ l
-20 dém ‘ -20 dBm—F T
|
/ | L]
-20 dBm f } \ -20 dBm- l j
\
-40 dem {/T\ / ‘u\‘n ) \ 7~ 40 dBm ', I
|| oA
-50 dém i b Wj U1 isb cem w‘j
] J~ (VNN
-60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -34.39 dBm -21.39 dB 846,000 MHz 549,000 MHz 100.000 kHz 948,75275 MHz 16.87 dBm -13.13 dB
823.000 MHz 824,000 MHz 30.000 kHz 82399950 MHz -26.83 dBm -13.83 de 849,000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -27.06 dem -14.06 dB
£824.000 MHz 827.000 MHz 100.000 kHz 824,22927 MHz 16.06 dBm -13.94 dB 850,000 MHz 860,000 MHz 100,000 kHz §50,03497 MHz -33,18 dBm -20,18 dB
Y
] ) e ( il ) w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum ué:]
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 deém Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES SPURIGNE CHEEKARS, PABRS
Line _§PURIOUS_|LINE_ABS PAES _Line _$PURIOUS_L[NE_aABS_| PABS
20 dém 20
10 dBm 10 dam
e SRR
/ " A
0 dém ( dem \
.10 dBm { \ -10 dBm
| SPURIOUS_LINE_ABS_ J
20 dBm ‘ -20 dBm
30 dem f‘ -30 dBm:
-40 dBm w_‘j 40 dBm .\w
- —
-50 dam e - 50 dem
e \"”"-—-L-
I8 -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Ppowerabs | ALimit Rangelow | RangeUp | RBW | Fregquency | power Abs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -44.40 dBm -31.40 dB 846,000 MHz 549,000 MHz 100.000 kHz 846,34016 MHz 5.98 dém -24.02 dB
823.000 MHz 824,000 MHz 30.000 kHz 923,99950 MHz -33.15 dém -20.15 dB 840,000 MHz 650,000 MHz 30.000 kHz 840,00250 MHz -33.16 dém -20.18 dB
824.000 MHz 827,000 MHz 100.000 kHz §25.32017 MHz 5.71 dBm -24.20 dB 450,000 MHz 860,000 MHz 100.000 kHz 350,03497 MHz -38,92 dém -25.92 dB.
T
| L ] ] ) e
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LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS ﬂ 20 dkine A 8
/
10 dBm — 10 dBm
|
| J
ode | J‘ 0 dem j l
-10 derm ‘H - -10 dBm i
20 dem } H 20 dem I ‘ r {
-30 dBm | -30 dBm - / o
I A : TN
-40 dem \ / % \ f,jfrlwllnl‘ \ 40 | wﬁ x
Nl | [
-50 dBm /"‘. ,/ 7 d ""V;.—M'I rgu dBm - k Jw \ I
[ - S \r’ k ~
50 derm
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,18681 MAz 20,61 dem ~16.01 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 8490 64286 M2 20.57 dm —0.43 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -25.06 dBm -12.06 d& 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -25.59 dBm -12.59 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.34216 MHz 20.29 dBm -9.71 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,84416 MHz -27.49 dBm -14.49 dB
T
) i )
: 17.AUG.2020 16:15:19 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
~ e v T o
0ds : dem
10 dem I, 1 10 dem
SPURIOUS_LINE_ABS J L ‘
“20 dem I { 20 dBm ]\
30 dem IL -30 dem
40 derm 40 dBm 1 e
O il e i T
-50 dBm —— -50 dBm
"___,_..,,.__.,-—o-w—-""" “"m.,_
—
60 dem 50 dBm —
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,93207 MHz -43.96 dBm -30.96 de '844.000 MHz 849.000 MHz 100.000 kHz 845,78571 MHz 6.78 dBm -23.22 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.99850 MHz -33.06 dém -20.06 dB 49,000 MHz 850.000 MHz 50,000 kHz 840,00450 MHz -32.25 dbm -19.25 dB

824.000 MHz 829.000 MHz 100.000 kHz 827.14935 MHz £.53 dBm -23.47 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -36.97 dbm -23.97 dB
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LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit ¢heck PABS | SPURIGHIECHMEKABS PABS

9 3 3 ABS Line _$PURIOUS_LINE_ABS PASS
Line PURIOUS_) INE_ABS PABS 20 dBm

20 dém /.\ /-\
10 dBm | 10 dém {

| !

|
o o ‘J | -10 dBm ! \
SPURIOUS_LINE_ABS I “ ﬁl

20 dem 20 dBm \l
-30 dem { “I _30 dBm ! il j {
A P oL
-50 dBm \ %Mll k [

n Ed b )
7N f YL L o W NN P
e o = I - io dem i

0 dB

Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz 822.17283 MHz -32.21 dém -19.21 dé 544.000 MHZ '849.000 MAZ 100.000 kHz 848.66264 MHZ 20,01 dBm o708
£23.000 MHz 824,000 MHz 50.000 khz 823,99550 MHz -25.08 dém -12.08 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00450 MHz -24.91 dBm -11.91 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.31718 MHz 19.77 dBm ~10.23 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -32.38 dbm -19.38 dB

]" 1

: 17.AUG.2020 16:16:53

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum o

Spectru

Ref Level 30.00 dém  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGUECHABEKARS_ PABS
Line _§PURIOUS_|LINE_ABS PABS Line _§PURIOUS_LINE_ABS, PASS

20 dBm 20 dém:

10 dBm 10 dBm:

f,uww-mv""“"v’“‘-"r\w' .
0 dB

[ dBm:
-10 dBm / \ jm dBm

SPURIOUS_LINE_ABS | \
20 dam f 20 dBm lt

-30 dBm } -30 dBm

-40 dem 40 dem
50 dem — ) 50 dém
S e P
PO, R
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,92408 Mhz -43.68 dem -30.68 06 844.000 MHZ 849,000 MHZ 100,000 kHz 894 66184 MHz S04 dBm 24.06 dB
£23.000 MHz 824,000 MHz 50.000 khz 82399550 MHz -34.48 dBm -21.48 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00250 MHz -33.57 dBm -20.57 dB
824.000 MHz £29.000 MHz 100.000 kHz 62712438 MHz S.41 deém ~24.59 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -36.78 dbm -23.78 dB
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SPORTON LAB.
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Report No. : FG041657-01B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAES
20 ghine —BPURIOUS_LINE_ABS PASS f\ 20 chine s
i
10 dBm ; \ 10 dBm {
0de ‘ \ 0 dem {‘
-10 dem -10 dem \\
-20 derm I ; /ﬁ\ 20 dem fﬁ] IJ
-30 dBm: ] r \ -30 dBm } J‘fr \ [ \
40 derm. ’\ - - -40 dBm ! [
\ r’ ! f | / \'\ 1) / \ J*f \ } \
-50 dBm "} 4B
] U, | 3\ j ! u“ .Y
" /’\.M,_____,_-/ \“vf \M%mwﬂ Lr*)vw'v’/ N \‘« .
der -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,15684 MHz -31.95 dém -18.95 d& 844.000 MHz §49.000 MHz 100.000 kHz 848.67283 MHZ 19.33 dBm -10.67 d&
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59650 MHz ~27.69 dbm -14.69 dB 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -27.25 dBm -14.25 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.36713 MHz 18.86 dém ~11.14 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.81418 MHz -29.70 dBm -16.70 dB
Y
) i )
: 17.AUG.2020 16:34:34 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
s (MM\WMMMWPM
-10 dBm T \
SPURIOUS_LINE_ABS { \
-20 dem j IU
-30 dBm F
-40 dBm
L]
-50 dem =
I N By

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,90010 MHz -43.99 dBm -30.99 de '844.000 MHz 849.000 MHz 100.000 kHz 845,92557 MHz 4.95 dBm -25.05 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -35.39 dBm -22.39 dB 49,000 MHz 850.000 MHz 50,000 kHz 549,00150 MHz -3E.15 dBm -p2.15 dB

824.000 MHz 829.000 MHz 100.000 kHz 82686963 MHz .45 dBm -25.55 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -38.69 dbm -25.69 dB
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SPORTON LAB.
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Report No. : FG041657-01B

LTE Band 5/5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 d& Mode Auto Sweep

Spectrum

Ref Level 20.00 d8m
SGL Count 1004100

Offset 11,10 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGMIE QHEEKARS, PABS

20 ghine —pPURIOUS_LINE_ABS PABS 20 dhine —pPURIOUS_LINE_ABS | PABS

10 dBm |ﬂ\ 10 dBm Fm

0de f 0 dBm i

-10 dBm { \ -10 dBm j 1

SPURIOUS_LINE_ABS lJ 'L\ Ih‘ ﬁ { \

-20 dém | -20 dem: f

[ | oo L[l

TN | W P

7 11 Posm TR A L

T/ S WP TR

Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz §22,17283 MHz -34.40 dBm -21.40 dB 844,000 MHz 549,000 MHz 100.000 kHz 848,67283 MHz 16.14 dBm -13.86 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99850 MHz -26.85 dBm -16.95 dB 840,000 MHz 650,000 MHz 50.000 kHz 840,00250 MHz -30.00 dém -17.00 dB
824.000 MHz 520,000 MHz 100.000 kHz 824,35215 MHz 16.48 dBm -13.52 dB 850,000 MHz 860,000 MHz 100,000 kHz §50,83417 MHz -33,57 dem -20,57 dB
Y
i ] { Jjd ] (]
Date: 19.AUG.2020 09: Date: 19.AUG.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum ué:]
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 deém Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES SPURIGNE CHEEKARS, PABRS
Line _§PURIOUS_|LINE_ABS PAES 20 ghine —BPURIOUS LINE_aBS | PABS
20 dBm
10 dBm 10 dam
o dam 'w'M\"MMwwm\ o
-10 dBm }
| SPURIOUS_LINE_ABS_ / ‘l
-20 dBm ! ll
-30 dBm l k
-40 dBm 40 dBm ¥
;dJ M-
R il e N
-50 dBm -50 dBm
am— s R \-—‘ﬁ—.____
&0 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822.91608 MHz -44.61 dBm -31.61 dB 844,000 MHz 549,000 MHz 100.000 kHz 844,61185 MHz 3,93 dém -26.07 dB
823.000 MHz 824,000 MHz 50.000 kHz 923,99550 MHz -37.07 dém -24.07 di 840,000 MHz 650,000 MHz 50.000 kHz 840,00250 MHz -36.07 dém -23.07 dB
824.000 MHz 920,000 MHz 100.000 kHz B827,29920 MHz 3.69 dBm -26.31 dB 550,000 MHz 860,000 MHz 100.000 kHz 850,08492 MHz -40,41 dem -27.41 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 uIB’I_FJE-! PURIOUS INE_ABS PABS | 20 UB!!':i‘p S ’\
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-60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,98002 Mnz ~55.26 dém ~42.26 d& 235 000 MIE | 849 PtD Wiz 100,000 Kiz e 2033 cBm _QWI
523.000 MHz | B94.000 MHz 160.000 khz 823,55650 MHz -33.21 dém -20.21 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00849 MHz -32.30 dBm -19.30 d8
£24.000 MHz 534.000 MHz 100.000 kHz 62463437 MHz 20.48 dBm -9.52 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -54.14 dBm -41.14 dB
.
i 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
o ds Y Bt it VY o e et s LTS BN VPP | -va.\
-10 dBm \ -10 dBm
SPURIOUS_LINE_ABS \ \
20 dem } 1 30 dem \
‘ ]
-30 dBm 7 L ,.(30 dem \
-40 dBm ,, -40 dBm oy
Tl I
o -50 dem — \\
=60 cBm; -60 dem: -
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 52289211 Mnz ~42.37 dém -31.57 de §39.000 MHz | 849,000 MMz 100.000 KAz 342 51149 Mz 413 B _25W|
523.000 MHz | B94.000 MHz 100,000 kHz 823,35650 MHz ~36.24 dbm -23.24.d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00350 MHz -34.05 dBm -21.05 dB
824.000 MHz £34.000 MHz 100.000 kHz 82987912 MHz 3.44 dBm -26.56 di 850.000 MHz 860.000 MHz 100.000 kHz 850.10490 MHz -39.28 dbm -26.28 db
.
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SPORTON LAB.
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LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIOUS, INE_ABS PAS
20 dIB!I';“H PURIOUS INE_ABS PABS ZDUB;':i‘p S '\
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0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 81823277 MHz -53.13 dém -40.13 d& 535,000 Mz | 849-000 Mz 100.000 kHz RTINS 19.59 dBm -mml
523.000 MHz | B94.000 MHz 160.000 khz 823,55351 MHz -34.36 dbm -21.36 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01648 MHz -32.60 dBm -19.80 dB
824.000 MHz B34.000 MHz 100.000 kHz 824.60440 MHz 18.86 dém -11.14 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.73427 MHz -51.53 dBm -38.93 dB
Y
)i i )

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
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o de O YOS S O o dappe b Ao o
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Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -43.80 dem -30.80 d& 539,000 MHz 849,000 MHZ 100,000 kA2 842.80120 MHZ 334 dom -ZGWI
523,000 MHz £24.000 MHz 100,000 kHz 82399750 MHz -37.26 dém -24.20 8 843.000 MHz 850.000 MHz 100,000 kHz 840,01449 MHz -35.76 dBm -22.76 dB
£24.000 MHz 534.000 MHz 100.000 kHz £25.42258 MHz 3.04 dBm -26.96 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.23477 MHz -39.57 dBm -26.57 dB
.
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SPORTON
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Report No. : FG041657-01B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 dIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
f
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Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz §22,98002 MHz -55.35 dBm -42.35 d 839.000 MHz ﬁsﬁ%mz 100.000 kHz a??ﬁ MAz 17.85 dBm -12WI
523.000 MHz | B94.000 MHz 160.000 khz 823,55351 MHz -35.41 dém -22.41.d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00050 MHz -36.01 dBm -23.91 dB
£24.000 MHz 534.000 MHz 100.000 kHz 624.58442 MHz 18.25 dBm -11.75 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -55.03 dBm -42.03 db
T
i J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
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Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 52273227 Mhz ~43,99 dém -30.09 d& §39.000 MHz | 849,000 MMz 100.000 KAz 343 63032 Mz 2.07 cbm _27m|
923.000 Mrz | 824,000 Mz 160.000 khz 823.99550 MHz -39.26 dam -26.26 dB 849.000 MHz | 850000 MHz 100.000 kHz £49,02547 Wz ~37.70 dBm -24.70 d&
£24.000 MHz 534.000 MHz 100.000 kHz £29.24375 MHz 1.73 dBm -26.27 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.48452 MHz -39.94 dBm -26.94 dB
.
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SPORTON LAB.
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Report No. : FG041657-01B

LTE Band 5/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum || spectrum o
Ref Level 30.00 dbm  Offset 11.10 db Mode Auto Sweep Ref Level 30.00 dém  Offset 11,10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS SPURIGHE CHHEKARS, PARS
|ine _bpURIOUS LINE ABS paks Lir PURIOUS_LINE_ABS_| PABS
20 dBm
10 dBm q\ 10 dam jﬁl\
0de | 0 dBm J k
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SPURIOUS_LINE_ABS }‘ L I h 'J \
20 dem r‘ ‘l i\ 20 dem ” 3
-30 dém [l -30 dBm | J -
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| J1h [l i /| \ I
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Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
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§15.000 MHz 923,000 MHz 100.000 kHz §20.19880 MHz -34.21 dém -21.21 dB 939,000 MHz 549,000 MHz 100.000 kHz 948.39560 MHz 16.59 dBm -13.41 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.99351 MHz -41.08 dBm -28.08 dB 840,000 MHz 650,000 MHz 100.000 kHz 840,00050 MHz -40.71 dém -27.71 dB
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£15.000 MHz 823,000 MHz 100.000 kHz 822.86813 MHz -45.89 dBm -32.89 dB 839,000 MHz 549,000 MHz 100.000 kHz 842,14186 MHz 0.97 dém -29.03 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.99750 MHz -40.34 dBm -27.34 dB 840,000 MHz 650,000 MHz 100.000 kHz 840.00450 MHz -38.71 dém -25.71 dB
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